DEVELOPED IN ASSOCIATION WITH

— ‘;‘ — ;

| INDIA-EU WATER german
PARTNERSHIP S

[ et EUROPEAN UNION




NATIONAL FRAMEWORK
ON
SAFE REUSE OF TREATED WATER

November 2022

Developed in Association with

INDIA-EU WATER
PARTNERSHIP
EUROPEAN UNION




g g vrarad T ifer Wit
Gajendra Singh Shekhawat AR SIS
: Minister for Jal Shakti
Government of India
<A
E= " 0 9 Nov 2022
MESSAGE

Water resources, both in terms of quantity and quality that is readily available, are
crucial for all development activities. Water resources are becoming increasingly
scarce and contaminated as a result of urbanisation and population increase.
Changes in rainfall patterns due to climate change also pose a potential to exacerbate
[...]
(0] Y T=To1 1}V ST= T e Yol o T ERURPOt 5
RV 211 Lo o RO TPRP 5
(0] oT=Tot 41V PSPt 6
1 Yoo o1 6
IVHIESTONES ...ttt ettt st ettt e e b e s bt e s ae e eae e et e b e e st e e sheesaeesatesabesabeebeenneenns 9
g o=Tord=Te [ @ U] oo ] sSSP 9
Legislative and Regulatory CONtEXE ....cciivciiiiiiciiie e 10
Related Central Laws and POLICIES .......cocuieiiieiiieiieiteeiieee ettt 10
Existing State Policies and regulations ..........ccccueeeiiciiie e 11
Roles and RESPONSIDIIIES ..ucciicuiieeiiiiiie i e e e 12
Water Quality Standards and Environmental Considerations .........cccoccvvvveeeeeeeennciinveeeeeeenn. 17
Standards for INAUSEIIAl USE.......cocviiriiiiiieee ettt st e s 18
Standards for agricultural and aqUACUITUIE USE.........cccccuiieeeiiiieeeeciiee et e 18
Standards for non-potable domestic and municipal USe ........ccceeeeeuiiieeeieieecceee e, 19
Standards for groundwater reCharge ........ooocviei i 19
Standards for release to surface water bodies including environmental use....................... 19
Implementation APProach ... e 19
National-level Implementation ... e 19
State-level IMplemMeENtatioN ...... ... e 20
Urban and Rural level Implementation .......ccccccueeeiiciiie i 21
Linkage with river basin planning..........oooviiiioii e 22
(00 1= 11T o =0 U UUPUOt 22
BUSINESS IMOTEIS ...ttt st sr e s b e s e sneeesareeeneeas 23
PrICING OF SRTW oottt e e e e ttee e e tte e e e e eata e e s eeate e e s e staeeeenbaeeeennseeeeennsens 23
Guidance on selection of business models and private sector engagement...........cccc........ 25
Y Yo T T=dT o = o 1 SRR 28
T aF ] o Tl T o = S PP PPPTRRUP 30
NAtiONAl PrOZrAMMES..cciiiiiei ittt e e e s ee e s st e e s e esbeeesesabeeessnnbeeessnarens 30
STATE PrOBIAMIMES vttt s nsnnnn 31



10.3 [N CENTIVES. ..ttt ss e e s s e e s s e e s e e e s s e e e s s e e e nenes 31
11 Monitoring, Evaluation, Surveillance and ReVIEW ...........ceevviiiiiciiiiieeeee e 32
11.1 Principles and responsibilities for M&E...........cccoeiiiiiii i 32
11.2 Tl oY 0 F=Yu oY o YA € =T o TP 33
11.3 Periodic review of implementation .........ccceei i 34
12 Capacity Building, Research & Development and Awareness Generation ..........cccceeeveveenn. 34
12.1 Capacity Building and TraiNing .....cueeeivciiieiiiiie ettt e e ssare e e s srae e e s sbae e e ssaneeae s 34
12.2 Research & DeVEIOPMENT.....cco it e e eebae e e e earee e e e ares 35
12.3 AWAreness GENEIaAtION . .....iiiiiiiiiiiiir e e 35
Annex 1: Model Framework for State SRTW POlICY ......ccoiviiiiiiiiiiie ettt seee e 36
1 INEFOAUCTION ...ttt ettt e e s bt e e s bt e sabeesnteesareeeneeas 36
2 Objectives of the SRTW POLICY ...cicciiiiieiiiee ettt e e e e e e seaeee s 36
3 Legislative and Regulatory CONTEXL .......ccccieii ittt et e e 36
4 Roles and RESPONSIDIITIES ....ccicuieiiieiiiee e e e e e e 36
5 Water Quality Standards and Environmental Considerations ..........cccovveeeeeeeveiiiineeeeeeeeennnns 37
6 BUSINESS IMOTEIS ...ttt s st s e 37
7 FINANCING SRTW L 37
8 Implementation Approach and TIMEIINE ......coccuiiii i 37
9 Monitoring, Evaluation, Surveillance and REVIEW ..........cccvviiiiiiiie e 37
10 Capacity Building, Research and Training.........ceeeccieiiiiiiiee e svaee s 37
ANNEXUIES (OPTIONGI) c.iuiiiiiiie ettt ettt et e et e et e e ebe e e s abeeeabeeeabeesabeeenbaeeensessnreeensrens 37
ANNeX 2 BUSINESS MOEIS .....c..eeieiee et s s ne e 38
AN 1= e N 1 =Tel o] s T ] o =4V SRS 45
Annex 4 Eligibility conditions to access funding for SRTW from national programmes...................... 47
ANNEX 5: NO-frEShWater ZONE.....ooueieiieiieie ettt s s 48

Abbreviations

AMRUT Atal Mission for Rejuvenation and Urban Transformation
BOD Biological Oxygen Demand

BOO Build-Own-Operate

BOOT Build-Own-Operate and Transfer

BOT Build-Operate and Transfer

CGWB Central Ground Water Board

CoD Chemical Oxygen Demand

CPCB Central Pollution Control Board

CPHEEO Central Public Health and Environmental Engineering Organisation
CSso Civil Society Organisation

CSPs City Sanitation Plans

CSR Corporate Social Responsibility

DBO Design-Build-Operate

DDWS Department of Drinking Water Supply, MoJS
DFBOT Design-Finance-Build-Operate and Transfer
ECs Emerging Contaminants

EU European Union

FPO Farmer Producer Organisation

FSSAI Food Safety and Standards Authority of India
FSSM Faecal Sludge and Septage Management
FSTP Faecal Sludge Treatment Plant

Gol Government of India

GST Goods Services and Tax

HAM Hybrid Annuity Models

IEC Information, Education and Communication
IEWP India-EU Water Partnership

M Jal Jeevan Mission

KL Kilo Litre

M&E Monitoring & Evaluation

MGWB Model Groundwater Bill

MLD Million Litres per Day

MoAFW Ministry of Agriculture and Farmers’ Welfare
MoCl Ministry of Commerce and Industry

MoEFCC Ministry of Environment, Forest and Climate Change
MoHUA Ministry of Housing and Urban Affairs

MolS Ministry of Jal Shakti

NEP National Environment Policy

NGO Non-Governmental Organisation

NGT National Green Tribunal

NMCG National Mission for Clean Ganga

NRCD National River Conservation Directorate
NUSP National Urban Sanitation Policy

NWA National Water Academy




NWM

National Water Mission

NWP National Water Policy

NWQMP National Water Quality Monitoring Programme
0&M Operation & Maintenance
PMKSY Pradhan Mantri Krishi Sinchayee Yojana
PPP Public Private Partnership

PRIs Panchayati Raj Institutions

Qlp Quality Improvement Programme
SBM Swachh Bharat Mission

SDG Sustainable Development Goal
SLBs Service Level Benchmarks

SPCB State Pollution Control Board

SPV Special Purpose Vehicle

SRTW Safe Reuse of Treated Water

STP Sewage Treatment Plant

STW Secondary Treated Water

TDS Total Dissolved Solids

TNA Training Need Assessment

TSS Total Suspended Solids

TUW Treated Used Water

ubD Urban Development Directorate
ULB Urban Local Body

uT Union Territory

uv Ultraviolet

VGF Viability Gap Funding

WHO World Health Organisation

WUAs Water Users’ Associations

ZLD Zero Liquid Discharge

1 Terminology

1.1 Glossary

Circular Economy: a model of production and consumption that reduces waste to
a minimum by recovering, reusing and recycling materials for productive purposes
and thereby reducing the pressure on natural resources.

Emerging Contaminants (ECs): chemicals that had not previously been
detected (or were previously found in far lesser concentrations) and pose a risk
to human health and the environment including pharmaceuticals, personal care
products and endocrine disrupting compounds.*

Implementing agency: the entity responsible for provision of used water services
which includes conveyance, treatment, distribution of treated used water and all
other functions related to management of the services. This role is typically
provided by the State or Urban Local Body or parastatal agency or Panchayati Raj
Institutions and is referred to as the implementing agency. Private sector
companies may provide the service through private public partnership
arrangements with the implementing agency (see Annex 2).

Industry effluent: wastewater discharged from industries that comprises a variety
of pollutants depending on the nature of industry. Industrial effluent is a separate
resource that is covered under other policy instruments.

Safe Reuse of Treated Water (SRTW): the beneficial and safe use of treated used
water for a range of purposes as defined in Section 3.3.2 of this Framework. (Also
referred to in related documents as treated wastewater reuse). Direct reuse
relates to applications where the TUW is conveyed straight to the designated end-
use whereas indirect reuse involves a mixing or dilution of the TUW with other
sources of water before it is reused, as in the case of discharge of TUW to a surface
water body or groundwater.

Sewage: is defined as the used water containing human body waste matter
(faeces and urine etc.) either dissolved or undissolved; discharged from toilets and
other receptacles intended to receive or retain such human body waste. The
effluent coming out of septic tanks or any such facility is also termed as sewage.?

Sewage Treatment Plant (STP): equipment and structures that treat sewage.

Treated Used Water (TUW): the treatment of used water for non-potable
purposes through one or more of a number of primary, secondary and tertiary
processes. Also referred to in other documents as treated wastewater.

Treatment:

Primary Treatment: involves screening and grit removal, equalization and the
removal of high concentration of solids that might decrease the efficiency of
subsequent treatment processes.3



Secondary Treatment: commonly used to describe any of the following
biological processes: activated sludge, extended aeration, trickling filters,
aerobic and anaerobic lagoons and anaerobic and facultative (mixed) ponds.*
Also referred to as Secondary Treated Water (STW).

Tertiary Treatment: a further stage of treating sewage or effluents, by
removing suspended solids and or pollutants. Consequential removal of
suspended solids may also remove residual BOD or other pollutants. Tertiary
treatment of effluents may consist of varied processes, the most common
being, Grass Plots, Reed Beds, Upward flow Clarifier, Rapid Gravity Sand Filter,
Micro-strainer, Sand Filter, Drum Filter, Lagoons, Nitrifying Filter.>

Used Water® a combination of one or more of: a) domestic effluent consisting of
blackwater (excreta, urine and faecal sludge) and greywater (kitchen and bathing
used water); b) water from commercial establishments and institutions, including
hospitals; c) stormwater and other urban run-off; d) industrial effluent, e)
agricultural, horticultural and aquaculture effluent, either dissolved or as
suspended matter. This Framework addresses the reuse of treated used water
from sources (a), (b) and (c). ‘Used water’ is also referred to as wastewater in
other documents.

Zero Liquid Discharge (ZLD): refers to installation of facilities and systems towards
transformation of industrial effluent to absolute recycling of permeate and
converting solute (dissolved organic and in-organic compounds/salts) into residue
in the solid form, by adopting method of concentration and thermal evaporation.’

1.2 Apna Jal - Our Water

Addressing public perceptions about used water and building confidence in the
implementation measures proposed in both national Framework and state policies is
critical for its uptake. Throughout this Framework, the term ‘used water’ has been
adopted rather than ‘wastewater’. After treatment to the required standard, it is safe for
reuse.

As in the case of other countries, India will adopt terminology that captures the notion of
safe and beneficial use of Treated Used Water (TUW) — Apna Jal or ‘Our Water’.®2 Use of
this term aims to shift perceptions towards treated used water being a resource and
opportunity rather than a liability. Following treatment to the required standard, Apna
Jal denotes water that can be reused for the purposes set out in section 3.3.2.

Under this Framework, TUW is not currently intended for direct use as potable water in
India. This may be considered in the future as technology evolves and the necessary
enabling conditions and compliance mechanisms are institutionalized.

Introduction

2.1 Existing situation

In 2021, the total volume of sewage generated by households in urban India was 72,368
MLD?® amounting to an annual volume of 26,414 million cubic meters. Of this amount, the
estimated infrastructure capacity for treating sewage to secondary level is 44% (31,841
MLD) and approximately 15% of that capacity is not fully operational. Actual collection
and treatment is estimated to be 63% (20,235 MLD), of which only a small proportion is
reused.’® Therefore the potential for improvement is significant. The balance of
uncollected and untreated water is released into water bodies and the environment
leading to contamination and health concerns, particularly where dilution levels of the
receiving water body are low.

Directives to ensure separation of industrial and municipal used water are not universally
enforced resulting in cross contamination of heavy metals and emerging contaminants,
with consequences of bio-accumulation in the aquatic life of receiving water bodies.
Untreated or primary treated used water is frequently accessed informally by farmers,!?
particularly in peri-urban areas. Without safeguards in place, this leads to health risks to
both the water users and consumers. Although data on such informal use in agriculture
is not available, the scale is significant, requiring attention to be paid to the transition to
a more structured approach.

Efforts are underway to increase the percentage of collected and treated used water.
However, the scale of the challenge is large and there are resource and capacity
constraints. Until recently, used water collection and treatment has been viewed as part
of a ‘linear’ process, but more recently they are being seen as components of a wider
circular economy (Circular Economy in Municipal Solid and Liquid Waste)!? approach,
with waste considered as a resource and able to generate revenues. This shift in approach
can facilitate cost-effective and fit-for-purpose solutions to the prevailing capacity and
financial constraints, thereby allowing a faster transition to universal collection and
treatment.

Extreme water scarcity across many parts of India is also a major driver for change in
perceptions towards used water. Globally India is ranked as the 13" most water stressed
country.’® Groundwater, the crucial source of many urban, commercial and industrial
users is classified as stressed across much of India'4, while surface water abstractions are
reaching unsustainable levels leading to deterioration of the environment and increasing
competition and consequent conflicts between users.®

In the past few years, several pioneer States have initiated reforms to embrace SRTW by
adopting or drafting policies.'® The underlying principles are common with different
emphasis to reflect local conditions and priorities. They provide a wealth of details and
experience that has informed the development of this Framework.

Mandatory targets for SRTW have been set by the pioneer states. The most ambitious is
Gujarat with a 100% reuse target by 2030. State policies also prescribe mandatory usage

3



of TUW for industrial estate/zones within a certain distance from a STP. This ranges from
30 km in the case of Karnataka to 50 km in Gujarat, Tamil Nadu and Haryana.

National water quality standards on sewage treatment for discharge into surface water
bodies are prescribed by CPCB. This is subject to rulings of the NGT, that may impose
higher standards. Some basic standards for SRTW in India have been set by CPCB and
CPHEEO? but, with the introduction of mandatory use and a wide range of potential end
users, greater resolution of reuse standards specific to a particular end-use is required.
This will provide clarity to allow selection of the most appropriate and efficient business
model and facilitate monitoring and compliance mechanisms. Significant investment in
developing the capacity of monitoring systems and laboratories is needed as part of the
overall SRTW framework to provide confidence that prescribed quality standards are
being met and address the challenge of monitoring more complex parameters, such as
heavy metals, emerging contaminants and bioaccumulation.

International experience

A recent comparative assessment of SRTW policy frameworks in EU countries, Indian States of
Gujarat and Haryana and other selected countries including Israel and Singapore identified a
number of key principles for consideration in formulating national framework including:
= SRTW has significant potential to improve critical water resource deficits.
= Targeted water reuse could assist in restoring water supply demand balance.
= |tis critical to ensure that SRTW strategy and framework protects water users and the
environment.
= The challenge will be to ensure wide understanding of the issues and opportunities